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2.5. Radiated Spurious Emissions

2.5.1. Requirement

According to FCC section 2.1051, the power of any emission outside of the authorized
operating frequency ranges must be attenuated below the transmitting power (P) by a factor
of at least 43+10*log(P)dB. This calculated to be -13dBm.

Additional requirement for LTE Band 7, 41: The power of any emission outside of the
authorized operating frequency ranges must be attenuated below the transmitting power (P)
by a factor of at least 55 + 10 log(P) dB. This calculated to be -25dBm.

2.5.2. Test Description

Common
Antenna«

# Test fi‘«.r‘rcerwr‘|aL.J|

i
3
W
+

S

:'T'q. E
= 80cm :aJI Turn Table«

— System Receiverc —— Preamplifiers
Simulatore

(For the test frequency from 30MHz to1GHz)
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Antennas«

L
Test Antennas

< lm ...

3

Tum Tables+

ANANIRNRRNNN §
ADOAODODOND )

System
Simulators

Feceivers H Preamplifier+

(For the test frequency above 1GHz)

The EUT is located in a 3m Full-Anechoic Chamber, the cable loss, air loss and so on of the
site as factors are pre-calibrated using the "Substitution" method, and calculated to correct
the reading.

A call is established between the EUT and the SS via a Common Antenna. The EUT is
commanded by the SS to operate at the maximum and minimum output power, and only the
test result of the maximum output power was recorded.

In the frequency range above 30MHz, Bi-Log Test Antenna (30MHz to 1GHz) and Horn Test
Antenna (above 1GHz) are used. Test Antenna is 3m away from the EUT. Test Antenna
height is varied from 1m to 4m above the ground and the Turn Table is actuated to turn from
0° to 360°to determine the maximum value of the radiated power. The emission levels at both
horizontal and vertical polarizations should be tested. The Filters consists of Notch Filters
and High Pass Filter.

Note: when doing measurements above 1GHz, the EUT has been within the 3dB cone width of
the horn antenna during horizontal antenna.

2.5.3. Test procedure

KDB 971168 D01v03 Section 5.8 and ANSI/TIA-603-E-2016.
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2.5.4. Test Result

REPORT No.: SZ22090379W04

The measurement frequency range is from 30MHz to the 10th harmonic of the fundamental
frequency. Test Antenna height is varied from 1m to 4m above the ground, and the Turn
Table is actuated to turn from 0° to 360°, both horizontal and vertical polarizations of the Test
Antenna are used to find the maximum radiated power. Mid channels on all channel
bandwidth verified. Only the worst RB size/offset presented.

The substitution corrections are obtained as described below:
Asusst = Psusst 1x - Psusst rx - Lsusst casLes + GsusT Tx_ANT
ATOT = I-CABLES + ASUBST
Where Asugst is the final substitution correction including receive antenna gain.
Psusst 7x is signal generator level,
Psusst rx is receiver level,
LsussT casLes is cable losses including TX cable,
GsussT Tx_anT IS substitution antenna gain.
Aror is total correction factor including cable loss and substitution correction

During the test, the data of Aror was added in the Test Spectrum Analyze, so Spectrum
Analyze reading is the final values which contain the data of Ator.

Note1: The power of the EUT transmitting frequency should be ignored.

Note2: All Spurious Emission tests were performed in X, Y, Z axis direction. And only the worst
axis test condition was recorded in this test report.

Note3: All bandwidth and test channel were considered and evaluated respectively by performing
full test for each band, only the worst cases were recorded in this test report.
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Test Graph
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Num Freq(MHz) | PK limit PK Degree Antenna Verdict
1 107.600 -69.30 -25.00 360.0 H PASS
2 2487.315 -35.91 -25.00 360.0 H N/A
3 3683.797 -50.86 -25.00 257.6 H PASS
4 5078.451 -47.07 -25.00 225.9 H PASS
5 7965.776 -42.14 -25.00 212.9 H PASS
6 10309.802 | -35.26 -25.00 115.0 H PASS
CA_7C Low 2850+3048 1-18G H
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Num Freq(MHz) PK limit PK Degree Antenna Verdict
1 96.930 -70.27 -25.00 0.0 V PASS
2 2213.926 -41.52 -25.00 0.0 \Y PASS
3 3132.097 -53.34 -25.00 207.3 \Y PASS
4 4378.323 -49.18 -25.00 220.3 \Y PASS
5 7122.822 -41.41 -25.00 360.0 \Y PASS
6 10214.584 -35.29 -25.00 272.8 V PASS

MORLAB

CA_7C Low 2850+3048 1-18G V
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Num Freq(MHz) PK limit PK Degree Antenna Verdict
1 105.660 -69.39 -25.00 360.0 H PASS
2 2486.675 -38.56 -25.00 360.0 H N/A
3 2589.756 -37.07 -25.00 360.0 H N/A
4 5196.072 -48.00 -25.00 156.7 H PASS
5 7167.630 -41.23 -25.00 218.8 H PASS
6 11149.955 -34.35 -25.00 3354 H PASS

CA_7C Mid 3001+3199 1-18G H
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Num Freq(MHz) PK limit PK Degree Antenna Verdict
1 80.440 -69.20 -25.00 288.4 \Y PASS
2 2251.060 -40.88 -25.00 219.2 \Y PASS
3 3000.473 -52.89 -25.00 105.0 \Y PASS
4 3941.444 -49.78 -25.00 91.9 \Y PASS
5 7122.822 -43.03 -25.00 78.9 \Y PASS
6 11138.753 -35.20 -25.00 78.9 \Y PASS

CA_7C Mid 3001+3199 1-18G V
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30 40 50 €0 70 80 90100 200 300 400 500 &D0 700 8009001G 2G 3G 4G 5G &G TG 8G 9G10G 158G 118G

Num Freq(MHz) PK limit PK Degree Antenna Verdict
1 104.690 -69.38 -25.00 0.0 H PASS
2 2585.914 -38.78 -25.00 0.0 H N/A
3 4403.528 -48.49 -25.00 204.4 H PASS
4 6414.294 -44.21 -25.00 100.6 H PASS
5 10337.807 -35.73 -25.00 29.8 H PASS
6 14418.149 -35.44 -25.00 360.0 H PASS

CA_7C High 3152+3350 1-18G H
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Num Freq(MHz) PK limit PK Degree Antenna Verdict
1 104.690 -70.67 -25.00 0.0 \Y PASS
2 2273.469 -41.60 -25.00 0.0 \Y PASS
3 3711.802 -49.72 -25.00 179.8 \Y PASS
4 5184.870 -47.55 -25.00 127.4 V PASS
5 7122.822 -40.99 -25.00 127.4 V PASS
6 11138.753 -34.86 -25.00 114.3 \Y PASS

CA_7C High 3152+3350 1-18G V
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Num Freq(MHz) PK limit PK Degree Antenna Verdict
1 106.707 -69.68 -25.00 360.0 H PASS
2 2497.032 -34.63 -25.00 360.0 H N/A
3 3687.457 -49.66 -25.00 243.8 H PASS
4 5763.793 -46.05 -25.00 344.3 H PASS
5 8998.440 -37.60 -25.00 204.7 H PASS
6 10822.164 -33.84 -25.00 191.6 H PASS

CA_41C Low 39750+39948 1-18G H
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Test Graph
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Num Freq(MHz) PK limit PK Degree Antenna Verdict
1 101.852 -70.09 -25.00 360.0 \Y PASS
2 2497.032 -37.78 -25.00 360.0 Vv N/A
3 3709.022 -49.91 -25.00 153.7 \Y PASS
4 5193.879 -47.49 -25.00 352.0 Vv PASS
5 7180.876 -41.79 -25.00 265.0 \Y PASS
6 10883.777 -34.13 -25.00 91.9 Vv PASS
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Test Graph
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Num Freq(MHz) PK limit PK Degree Antenna Verdict
1 102.823 -69.65 -25.00 0.0 H PASS
2 2547.716 -19.46 -25.00 0.0 H N/A
3 2588.263 -39.61 -25.00 0.0 H N/A
4 5187.718 -46.73 -25.00 58.1 H PASS
5 7134.667 -41.95 -25.00 212.8 H PASS
6 11037.808 -34.54 -25.00 275.3 H PASS

CA_41C Mid 40521+40719 1-18G H
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Test Graph
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Num Freq(MHz) PK limit PK Degree Antenna Verdict
1 102.823 -70.12 -25.00 0.0 \Y PASS
2 2553.051 -28.38 -25.00 0.0 V N/A
3 3681.296 -50.92 -25.00 2.0 \Y PASS
4 5646.729 -47.38 -25.00 107.2 V PASS
5 7187.037 -42.22 -25.00 2.0 V PASS
6 10819.084 -34.80 -25.00 267.2 \Y PASS

CA_41C Mid 40521+40719 1-18G V
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